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***= Item is standard hardware and should be purchased from a local hardware or 
home improvement store. Colors may vary. 

ITEM #   DELTA PART #		  DESCRIPTION	               QTY
1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60

DPEC004597
DPEC002705

N/A
DPEC004593
DPEC004594
DPEC004232
DPEC005103
DPEC004224
DPEC004224
DPEC004231
DPEC005104
DPEC005105
DPEC005106
DPEC005107

***
***

DPEC005108
DPEC005109
DPEC005110
DPEC005111

***

***
***

DPEC005112
DPEC005113
DPEC005114
DPEC005115
DPEC004898
DPEC005116

***
DPEC003565
DPEC005117
DPEC004297
DPEC004299
DPEC003571
DPEC005136

***
***
***

DPEC004284
***
***

DPEC004298
DPEC004200

***
DPEC005118
DPEC005119
DPEC004238
DPEC004254
DPEC004255
DPEC004256
DPEC004277
DPEC005120
DPEC004261
DPEC004250
DPEC004251
DPEC004252
DPEC004253
DPEC004259

1
1
1
1
1
1
1
1
2
1
1
4
2
4
4
4
2
2
2
2
8

8
4
1
1
1
1
1
1
6
2
1
1
1
1
1
1
2
4
6
2
4
2
1
2
1
1
4
1
1
1
1
1
1
1
1
1
1
1

Data/Spec Label
Power On/Off Warning Label
Logo Label
Main Warning Label EN
Main Warning Label FR/SP
Power Cord Holder
Saw Base
Bevel Plate
Bevel Stop Cam
Power Cord Set
Bevel Scale Label
Kep Nut M4
Frame Tube
Mounting Plate
Hex-Socket Cap Screw M5 X 30
Lock Nut M5
Front Right Leg End Cap
Rear Right L eg End Cap
Front Left Leg End Cap
Rear Left Leg End Cap
Torx Screw M4 X 10

Torx Head Sheet Metal Screw M5 X 12
Washer 5 X 12 X 1t
Power Switch Housing Plate
Power Switch Housing Box
Power Switch
Power Switch Lever
Circuit Breaker 15 Amp
Wire Harness
Torx Head Self-Tapping Screw M4 X 16
Power Cord Grommet
Carriage Bolt M8 X 20
Plastic Washer 25 X 7.8 X 3t
Nut
Blade Wrench Closed
Blade Wrench Open
Wing Nut
Hex-Socket Cap Screw M5 X 10
Torx Head Screw M6 X 10
Special Shoulder Screw M6 X 9.6
Torx Plastic Self-Tapping Screw M4 X 23
Torx Flat Head Screw M4 X 8
Storage Bracket
Table Warning Label
Washer M4 X 12 X 1t
Saw Table
Scale Ruler
Set screw (Leveling) M5 X 10
Mounting Plate (Large)
Mounting Plate (Small)
Alignmnet Bracket
Bevel Lock Handle
Hand Wheel w/ Shaft
Connecting Rod Fixed Cap
Height Adjustment Base
Connecting Rod Fixed Plate
Connecting Bar
Bevel Pointer
Supporting Base Plate

ITEM #   DELTA PART #		  DESCRIPTION	               QTY
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
94
95
96
97
98
99
100
101
102
103
104
105
106
107
108
109
110
111
112
113
114
115
116
117
118
119
120

DPEC004260
DPEC004257
DPEC004258

***
***
***
***

DPEC003301
DPEC003471
DPEC003474

***
***
***
***
***
***
***
***
***

DPEC004278
DPEC004302
DPEC004301
DPEC004244
DPEC004249
DPEC004264
DPEC004273
DPEC004282
DPEC004283
DPEC004274
DPEC004275
DPEC005137
DPEC003807
DPEC004053
DPEC004240
DPEC005121
DPEC005122
DPEC004042
DPEC003749
DPEC004263
DPEC004266
DPEC004267
DPEC004268
DPEC005123
DPEC004270
DPEC004272
DPEC004265
DPEC004271
DPEC004358

***
***
***

DPEC003806
DPEC005124
DPEC005125
DPEC005126
DPEC003809
DPEC004728
DPEC003810
DPEC003565
DPEC005127

Riving Knife Connecting Rod
Rotating Base Reinforcement Plate
Torx Shoulder Screw M5 X 12
Phillips Round Head Screw M5 X 8
Torx Screw M5 X 12
Torx Screw M5 X 14
Torx Screw M6 x 10
Hangtag Warning
Special Hex Head Screw
Plastic Washer 10.5 X 32 X 1.5t
Torx Screw M5 X 8
Torx Self Tapping Screw M6 X 10
Torx Screw M6 X 12
Torx Self Tapping Screw M5 X 12
Hex Nut (thin) M10 X 4t
Washer 5 X 12 X 1.5t
Washer 6 X 12 X 1t
Washer 10 X 16 X 2t
Washer 10 X 23 X 1t
Washer 10.5 X 30 X 3t
Conical Washer
Wave Washer
Blade Cover
Rotating Shaft
Connecting Rod Screw M6 X 15
Riving Knife
Lever Lock Plate
Lever Connecting Plate
Outer Blade Flange Washer
Inner Blade Flange Washer
Blade Nut
Carbon Brush
Brush Cover
Motor Arm
Upper Wind Ring
Arbor Shaft Set
Ball Bearing
O-ring S-32
Riving Knife Plate
Hex Socket Shoulder Screw M5 X 16
Riving Knife Clamp
Camshaft Base
Release Handle
Spring Set 
Special Hex Head Screw M8 X 41
Riving Knife Base
Compression Spring
Torx Flat Head Screw M4 X 5.3
Set Screw M6 X 10
Lock Nut M8
Washer 8 X 16 X 1.5t
Brush Holder
Motor Cover
Lower Wind Ring
Stator Set
Fixing Screw M5 X 5
Phillips Head Screw M5 X 65
Fixing Bolt M5 X 6
Power Cord Grommet
Rotor Assembly

1
2
4
1
1
3
1
1
1
1
1
4
1
2
2
1
1
1
2
1
1
1
2
1
1
1
1
2
1
1
1
2
2
1
1
1
1
1
1
2
1
1
1
1
1
1
1
2
3
1
1
2
1
1
1
2
2
2
1
1
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***= Item is standard hardware and should be purchased from a local hardware or 
home improvement store. Colors may vary. 

ITEM #   DELTA PART #		  DESCRIPTION	               QTY
121
122
123
124
125
126
127
128
129
130
131
132
133
134
135
136
137
138
139
140
141
142
143
144
145
146
147
148
149
150
151
152
153
154
155
156
157
158
159
160
161
162
163
164
165
166
167
168
169
170
171
172
173
174
175
176
177
178
179
180

DPEC004044
DPEC004241
DPEC004242
DPEC004289
DPEC004048
DPEC004243
DPEC005128

***
DPEC004262
DPEC004039
DPEC003787

***
***
***

DPEC005129
N/A
N/A
N/A
N/A
N/A
N/A
N/A
***
***
***

DPEC005130
DPEC005131

N/A
N/A
N/A
N/A
N/A
N/A
N/A
N/A

DPEC004183
N/A
N/A
N/A

DPEC004600
N/A
N/A
***
***
***
***
***
***
***

DPEC005139
DPEC004664
DPEC004216
DPEC005140
DPEC004219
DPEC004699
DPEC004700
DPEC004701
DPEC005141
DPEC005142
DPEC005143

1
1
1
1
1
1
4
3
1
1
1
2
2
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
2
1
1
1
1
1
1
1
1
2
1
1
4
2
4
4
1
1
1
4
1
1

Drive Gear
Arbor Shaft
Arbor Shaft Cover
Gasket 0.2t
C Clip
C Clip
Torx Screw M5 X 30
Torx Self Tapping Screw M5 X 16
C-Clip
Needle Roller Bearing
O-ring
Torx Screw M5 X 10
Set Screw M4 X 6
Lock Nut M6
Miter Gauge Assembly
Speeder Nut 4.8
Miter Gauge
Sliding Bar
Miter Gauge Location Pillar
Miter Gauge Knob
Miter Gauge Label
Miter Gauge Pointer
Plastic Washer 6 X 16 X 1t
Phillips Head Screw M4 X 8
Washer 6 X 13 X 1t
Fence Assembly
Fence Pointer
Fence Lever 
Connecting Bracket
Straight Pin 5 X 25.2
Straight Pin 4 X 20
Straight Pin 3 X 9
Compression Spring
Fence Lock Lever Shaft
Spring Pin 3 X 25
Fence Warning Label
Fence Lock Plate
Rear Lock Plate
Slide Pad
Fence Adjustment Label
Fence Body
Fence Rod
Phillips Round Head Screw M4 X 6
Torx Screw M4 X 8
Torx Screw M3 X 5
Lock Nut M6
Washer 3 X 11 X 1t
Washer 6 X 16 X 1t
Washer 4.2 X 8 X 1t
Stand Assembly
Stand Tube Endcap
Stand Tube Sidecap
Stand Leg
Stand Tube Foot
Stand Warning Label EN
Stand Warning Label FR
Stand Warning Label SP
Screw M5 X 30
Front Stand Weldment
Rear Stand Weldment

ITEM #   DELTA PART #		  DESCRIPTION	               QTY
181
182
183
184
185
186
187
188
189
190
191
192
193
194
195
196
197
198
199
200
201
202
203
204
205
206
207
208
209
210
211
212
213
214
215
216
217
218
219
220
221
222
223
224
225
226
227

DPEC004308
N/A
N/A

DPEC004182
N/A
N/A
N/A
N/A
N/A
***

N/A
N/A
N/A

DPEC005132
N/A

DPEC005133
DPEC005138
DPEC004220

N/A
N/A
***
***

DPEC005146
DPEC003640

N/A
DPEC005134
DPEC004247

N/A
DPEC004181
DPEC004180
DPEC004179

N/A
N/A
N/A
N/A
N/A
N/A
N/A
N/A
N/A
N/A
N/A

DPEC005135
DPEC005147

***
DPEC005145
DPEC005281

Anti-kickback Pawl Assembly
Left Fixing Pad
Right Fixing Pad
Anti-kickback Warning Label
Left Pawl
Right Pawl
Fixing Shaft
Compression Spring
Spring
Phillips Head Screw M4 X 8
Spring Pin 3 X 20
C-Clip S-12
E-Clip E4
Handwheel Knob
Left Blade Guard
Hex Head Screw M8 X 65
Carriage Bolt M8 X 35
Frame Spacer 8 X 22 X 5t
Blade Guard Bushing
Right Blade Guard
Lock Nut M8
Set Screw M3 X 8
Washer 8 X 20 X1.5t
Shoulder Screw M6 X 41
Wear Plate Assembly
Throat Plate
Blade Guard Assembly
Supporting Bracket Wrench
Blade Guard Warning Label Left
Blade Guard Warning Label Right
Blade Guard Warning Label
Supporting Bracket
Shoulder Screw M5
Shoulder Screw M5
Fixing Pin 6.1 X 10
Fixing Pin 3.1 X 26
Fixing Pin 3.1 X 10
Fixing Pin 6.05 X 32
Spring
Guard Spring
Plastic Washer 6.5 X 12 X 1.5t
Fixing Spring
10” Table Saw Blade
Stator Assembly w/ Cover
Phillips / Hex Wrench 4mm
Complete Motor Assembly
Prop 65 Dust Warning Label

1
1
1
2
1
1
1
1
1
1
1
2
1
1
1
2
8
2
1
1
10
1
2
1
1
1
1
1
1
1
1
1
1
3
1
1
1
1
1
1
1
2
1
1
1
1
1


